
ASSEMBLY & INSTRUCTION MANUAL

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

INb1a019_DE

846-103V91

DE

https://manualsfile.com


https://manualsfile.com


SICHERHEITSHINWEISE

1

1.Lea cuidadosamente el manual de instrucciones antes de utilizar  la 
parrilla y guárdelo para las referencias futuras. El incumplimiento de las 
instrucciones puede causar lesiones personales, daños a la propiedad 
incluso la muerte.
2.Solo es apta para ser utilizada en exteriores. No la utilice en interiores.
3.No la utilice por debajo del nivel del suelo.
4.Las piezas accesibles de la parrilla pueden calentarse mucho. Manten-
ga a los niños y las mascotas alejados de ella. Se recomienda usar los 
guantes para parrilla.
5.No mueva la parilla cuando esté encendida.
6.Apague el suministro de gas en el cilindro de gas cuando la parrilla 
esté apagada.
7.Cualquier modificación de la parilla, mal uso de ella o incumplimiento 
de las instrucciones puede provocar peligros, esto anulará la garantía.
8.Compruebe su parrilla de gas en busca de fugas. Verifique si las 
conexiones de la manguera están apretadas bien y pruébelas en busca 
de fugas cada vez que vuelva a conectar el cilindro de gas.
9.Nunca utilice la parrilla de gas a menos de 1 metro de los materiales o 
las superficies combustibles.
10.No coloque los cilindros de gas LP justamente debajo de la parrilla.
11.Abra la cubierta de la parrilla antes de encenderla.
12.No deje la parrilla desatendida cuando esté encendida.
13.Tenga mucho cuidado con el vapor caliente al abrir la cubierta.
14.No cubra la parrilla hasta que se haya enfriado completamente.
15.No utilice los aerosoles cerca de la parrilla.
16.No almacene ni utilice la gasolina, los vapores o líquidos inflamables 
alrededor de la parrilla.
17.Si usted huele gas, apague el suministro en el cilindro de gas, apague 
llama abierta, abra la cubierta y deje de utilizar la parrilla.

https://manualsfile.com


2

STÜCKLISTE
No. No.Pic. Pic.Qty Qty

1

2

3

4

5A

5B

5C

6A

6B

7

8

9

10

11

12

13

14

15

21

A

B

C

E

1

1

2

3

1

1

2

1

1

2

2

2

1

1

1

2

2

32

4

1

1

1

2

G

H

J

F 2

2

2

1

22

23

2

1

M4 x 8 Schraube

+2(spare)M5*12 Schraube

Stift der oberen Tür

Unterer Türstif

M3 x Mutter

M3 x 10 Schraube

M3 x 10 Blechschraube

https://manualsfile.com


3

Montage
Hinweis: Ziehen Sie die Schrauben und Muttern erst an, wenn 
alle Montageschritte abgeschlossen sind.

1.Befestigen Sie den linken und rechten Rahmen (5C) mit acht 
M5-Schrauben (B) an den linken und rechten Beinen (5A, 5B, 6A & 
6B).

M3 x 10 Schraube x 2

Mutter M3 x 2

Schraube M3 x 10 x2

22

22

https://manualsfile.com


2.Befestigen Sie den linken und rechten Rahmen mit vier 
M5-Schrauben (B) an der unteren Ablage (7).

4

Montage

https://manualsfile.com


3.Befestigen Sie die hintere Ablage (9) mit vier M5-Schrauben (B) 
an den Rahmen.

5

9

B
B

Montage

https://manualsfile.com


4.Befestigen Sie den vorderen Träger (8) mit vier M5-Schrauben (B) 
an der Vorderseite der Rahmen.

6

8

B

B

Montage

https://manualsfile.com


7

5.Befestigen Sie die vier Räder (10 & 11) an den Enden der 
Rahmenbeine.
Hinweis: Die beiden Räder mit Bremsen (10) befinden sich immer 
auf der gleichen Seite.

Montage

https://manualsfile.com


Montage

8

6.Der Körper (1) wird mit acht M5-Schrauben in die Rahmenbeine 
eingesetzt (siehe Abbildung). Ziehen Sie die Schrauben an, wenn 
der Körper in Position ist.

https://manualsfile.com


Montage

7.Die linke Seitenablage (14) wird mit sechs M5-Schrauben (B) am 
Körper befestigt.

9

https://manualsfile.com


Montage

10

8.Die rechte Seitenablage (15) wird mit sechs M5-Schrauben (B) am 
Körper befestigt.

https://manualsfile.com


Montage

11

A

9.Befestigen Sie die Griffe (13) mit vier M4-Schrauben (A) an den 
vorderen Türen (12).

https://manualsfile.com


Montage

12

10.Befestigen Sie die Tür mit den oberen und unteren Stiften (C & 
E) an den vorderen Beinen des Rahmens.

C

E

https://manualsfile.com


Montage

13

11.Warmhalterost (2), Kochroste (3) und Wärmezelte (4) werden in 
den Körper eingesetzt.

https://manualsfile.com


Montage

14

12.Befestigen Sie die Ölschale (21) an der Ölwanne.

Ziehen Sie alle Schrauben vor dem Gebrauch fest.
Montage abgeschlossen

https://manualsfile.com


Montage

15

Ziehen Sie alle Schrauben vor dem Gebrauch fest.
Montage abgeschlossen

J

https://manualsfile.com


ASSEMBLY & INSTRUCTION MANUAL

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

EN

INb1a019_DE

846-103V91

https://manualsfile.com


https://manualsfile.com


SAFETY INSTRUCTIONS

1

1. Read the instruction manual carefully before use and keep it for
    future reference. Failure to comply with the instructions can result
    in death, serious injury or property damage.
2. For outdoor use ONLY! Do not use indoors.
3. Do not use below ground level.
4. The accesible parts can get very hot. Keep small children, elderly
    people and animals away from the gas grill. Grill glove is adviced.
5. Do not move the product while it is alight.
6. Turn off the gas supply at the gas cylinder when the grill is not in
    use or after use. 
7. Any modification of the product, misuse or failure to follow the 
    instructions may be dangerous and will void the warrenty.
8. Check your gas grill anually for leaks. Check whether the hose 
    connections are tight and leak test them each time you reconnect 
    the gas cylinder.
9. Do not use the gas grill within 1 meter of combustible materials
      or surfaces. 
10. LP gas cylinders should not be placed directly underneath the grill.
11. Open the hook of the grill before lighting.
12. Do not leave the grill unateended when it is lit.
13. Be careful when opening the hook, as the hot steam inside is 
      released upon opening.
14. Do not cover the grill untill it has completely cooled down.
15. Do not use aerosols near the grill.
16. Do not store or use petrol or other flammable vapours or liquids in
      the vicinity of this gas grill or any other appliance.
17. If you smell gas, turn off the gas supply at the gas cylinder;
      extinguish any open flame; open the hood. If still have it, stop use.

https://manualsfile.com


2

PART LIST
No. No.Pic. Pic.Qty Qty

1

2

3

4

5A

5B

5C

6A

6B

7

8

9

10

11

12

13

14

15

21

A

B

C

E

1

1

2

3

1

1

2

1

1

2

2

2

1

1

1

2

2

32

4

1

1

1

2

G

H

J

F 2

2

2

1

22

23

2

1

M4 *8 screw

+2(spare)M5*12 screw

Top door pin

Bottom door pin

M3*nut

M3*10 screw

M3*10 self-tap screw

https://manualsfile.com


3

Note: Please do not tight the screws and nuts till all assembly steps completed.

Assembly

1. Assemble the LH and RH frame plates (5C)  to LH & RH 
    legs (5A, 5B, 6A & 6B) with 8pcs M5 screws (B).

M3*10 st  x 2

M3 nut  x 2

M3 * 10  screw x 2

22

22

https://manualsfile.com


4

Assembly

2. Assemble the LH and RH frame  to bottom shelf (7)
    with 4pcs M5 screws (B).

https://manualsfile.com


5

Assembly

3. Assemble the back shelf (9) to the frames with 4 pcs M5
    screws (B).

9

B
B

https://manualsfile.com


6

Assembly

8

B

B

4. Assemble the front beam (8) to the front of frames with 4pcs
    M5 screws (B).

https://manualsfile.com


7

Assembly

5. Assemble the 4pcs wheels (10&11) to the end of frame legs.
    Note: the 2pcs wheels with break (10) are always in the same
              side.

https://manualsfile.com


8

Assembly

6. The body (1) is slided into the frame legs with 8 pcs pre-assembled
    M5 screws (See detailed pic.). Tight screws after body slided into 
    position. 

    Note: make sure the 8pcs screws are pre-assembled before sliding.

      Thermometer (23) is fixed to the lid by its own screw.

https://manualsfile.com


9

Assembly

7. LH side shelf (14) is asssembled to the body with 6 pcs M5 
    screws (B).

https://manualsfile.com


10

Assembly

8. RH side shelf (15) is asssembled to the body with 6 pcs M5 
    screws (B).

https://manualsfile.com


11

Assembly

9. Handles (13) are assembled to front doors (12) with 4pcs
      M4 screws (A). Totally 2 pcs doors.

A

https://manualsfile.com


12

Assembly

C

E

10. Doors are assembled to frames’ front legs with top and bottom
      pins (C&E).

https://manualsfile.com


13

Assembly

11. Warming grid (2), cooking grids (3) and heat tents (4)  are fixed
      into the body.

https://manualsfile.com


14

Assembly

12. Oil cup (21) is assembled to the oil pan.
     

https://manualsfile.com


Tight all screws before use
     Assembly completed 

15

Assembly

J

15

https://manualsfile.com

